Manuals+ — User Manuals Simplified.
CORTEX GS-6 Gym Multistation

§

-9

CORTEX GS-6 Gym Multistation User Manual

Home » CORTEX » CORTEX GS-6 Gym Multistation User Manual ™=

Contents

1 CORTEX GS-6 Gym

Multistation

2 Specifications

3 Product Usage Instructions

4 CARE INSTRUCTIONS

5 PARTS LIST

6 Description

7 ASSEMBLY INSTRUCTIONS

8 EXERCISE GUIDE

9 FAQ

10 Documents / Resources
10.1 References

CORTEX"®

CORTEX GS-6 Gym Multistation


https://manuals.plus/#content
https://manuals.plus/
https://manuals.plus/
https://manuals.plus/category/cortex
https://manuals.plus/cortex/gs-6-gym-multistation-manual.pdf
https://manuals.plus/#cortex_gs-6_gym_multistation
https://manuals.plus/#specifications
https://manuals.plus/#product_usage_instructions
https://manuals.plus/#care_instructions
https://manuals.plus/#parts_list
https://manuals.plus/#description
https://manuals.plus/#assembly_instructions
https://manuals.plus/#exercise_guide
https://manuals.plus/#faq
https://manuals.plus/#documents_resources
https://manuals.plus/#references

Specifications

« Dimensions: 370mm x 230mm x 230mm
o Weight: N/A

Product Usage Instructions

Important Safety Instructions

Before using this machine, please read and follow all safety instructions provided in the user manual.
Care Instructions

Always check that the chain links parts (77 and 79) are fully tightened or clipped in properly before use to avoid
any potential injury.

Parts List

Guide Rods
« Front Vertical Frame

« Main Seat Support
o Support Tube

o Rubber Bumper

« Bolt M6x16



Plug25x3x22x7
Plug 50x70

Front Press Base
Plug 50x25

Long Axle

Let Developer Axle
Adhesive Label
Washers 10

Left Butterfly Set
Right Butterfly Set
Lock Ring

Nut M6

Hex Bolt M6x35

Nut M10

Hex Bolt M10x175
Plat (hole to hole 110mm)
Press Bar Set

Plug 25

Dipping Sleeve
Butterfly Bushing
Enlarged Washers 10
Hex Bolt M10x90
Rare Support Tube
Carriage Bolt M10x90
Carriage Bolt M10x70
Hex Bolt M10x70
Ring Knob

Plug 50x45

Press Foam

Seat Frame
Lampstand
Washers 8

Hex Bolt M8x40
Arm Frame

Arm Pad

Hex Bolt M8x16
Tube Cover

Leg Developer
Tube Plug 50

Axle

Bummper 45x35x33
Hex Bolt M10x20

Foam Tube



o Foam

o Foam Cover

« Back Pad

« Hex Bolt M8x85

« Bummper 61x58x26x25
« Weight Plates

« Selector Rod

« Selector Stem

« Hex Bolt M10x45

« Weight Plate Cover

« Weight Plate Cover

o Pulley

« Pulley Set

« Pulley Bracket

« Pulley Bushing

« Hex Bolt M10x65

« Pulley Bracket

« Hex Bolt M10x110

« Pulley Bracket

« Plate (4 holes)

« Hex Bolt M8x10

« Triceps Cable (4215mm)
« Lat Cable (3380mm)

« Butterfly Cable (3115mm)
o C-clip

Safety Instructions

WARNING: Read all instructions before using this machine.

« Install the product on a flat level surface.

« Place your unit on a solid, level surface when in use.

« Never allow children on or near the machine.

« Keep hands away from all moving parts.

« Never drop or insert any object into any openings.

« Care must be taken when lifting or moving the equipment so as not to injure your back. Always use proper
lifting techniques and/or seek assistance if necessary.

« Keep children and pets away from the machine at all times. DO NOT leave children unattended in the same
room with the machine.

« Only 1 person at a time should use the machine.

« If the user experiences dizziness, nausea, chest pain, or any other abnormal symptoms, STOP the workout at
once. CONSULT A PHYSICIAN IMMEDIATELY

« Do not use the machine near water or outdoors.

« Keep hands away from all moving parts.



« Always wear appropriate workout clothing when exercising. DO NOT wear robes or other clothing that could
become caught in the machine. Running or aerobic shoes are also required when using the machine.

« Use the machine only for its intended use as described in this manual. DO NOT use attachments not
recommended by the manufacturer.

« Do not place any sharp objects around the machine.

« Disabled person should not use the machine without a qualified person or physician in attendance.

« Never operate the machine if the machine is not functioning properly.

« A spotter is recommended during exercise.

CARE INSTRUCTIONS

« Lubricate moving joints with silicon spray after periods of usage.

« Be careful not to damage plastic or metal parts of the machine with heavy or sharp objects.

« The machine can be kept clean by wiping it down using dry cloth.

« Check and adjust the tension of wire rope on a regular basis.

« Regularly check all moving parts and make sure there are signs of wear and damage, if any the use of the
device must be stopped immediately and contact our after-sales department.

« During inspection, it is necessary to make sure that all bolts and nuts are completely fixed. If any bolt or nut
connection is loosened, please re-tighten.

« Check weld for cracks.

« Failure to perform daily maintenance may result in personal injury or equipment damage.

Caution: Please always check your chain links parts (77 and 79) are fully tightened or clipped in properly before
use as this may cause injury if the links are not screwed all the way or clipped properly.

PARTS LIST

Some items on this list may come pre-installed on your equipment. If you feel like you're missing anything, please
double check your equipment.



14

13







Description

/N

96

101

106

103

108

\ ;

370mm

20

25

©

100

7

105

%

m

12




Key No. Description Qty. Key No. Description Qty.
1 Guide Rods 2 36 Press Foam 2
2 Front Vertical Frame 1 37 Seat Frame 1
3 Main Seat Support 1 38 Lampstand 1
4 Support Tube 1 39 Washers 08 12
5 Rubber Bumper 1 40 Hex Bolt MBx40 2
3 Bolt M&x16 2 41 Arm Frame 1
7 Plug®25x3x022x7 8 42 Arm Pad 1
B Plug 50x70 4 43 Hex Bolt M8x16 2
2 Front Press Base 1 44 Tube Cover <]
10 Plug 50x25 4 45 Leg Developer 1
1 Long Axle 1 46 Tube Plug 50 1
12 Let Developer Axle 1 47 Axle 1
13 Adhesive Label 1 48 Bummper P45xD35x33 1
14 Washers @10 83 49 Hex Bolt M10x20 14
15 Left Butterfly Set 1 50 Foam Tube 2
16 Right Butterfly Set 1 51 Foam 4
17 Lock Ring 2 52 Foam Cover 4
18 Nut M6 2 53 Back Pad 1
19 Hex Bolt M6x35 2 54 Hex Bolt MBxBS 4

20 Mut MI10 L) 55 Bummper @61xD58xD26x25 2
21 Hex Bolt M10x175 1 56 Weight Plates 12
22 Plat (hole to hole 110mm) ] 57 Selector Rod 1
23 Press Bar Set 2 58 Selector Stem 1
24 Plug @25 3 59 Hex Bolt M10x45 16
25 Dipping Sleeve 4 60 Weight Plate Cover 1
26 Butterfly Bushing 2 61 Weight Plate Cover 1
27 Enlarged Washers ®10 2 63 Pulley 18
28 Hex Bolt M10x30 2 64 Pulley Set 1
29 Rare Support Tube 1 65 Pulley Bracket 2
31 Carriage Bolt M10x80 2 66 Pulley Bushing 2
32 Carriage Bolt M10x70 <] &7 Hex Bolt M10x65 4
33 Hex Bolt M10x70 2 68 Pulley Bracket 1
34 Ring Knob 2 69 Hex Bolt M10x110D 1
35 Plug 50x45 2 70 Pulley Bracket 2




Key Mo. Description Qty. Key No. Description Qty.

n Plate (4 holes) 1 22 Board 1
72 Hex Bolt M8x10 4 a3 Foot Plate 1
74 Triceps Cable (4215mm) 1 94 Foot Plate Tube 270mm 1
75 Lat Cable (3380mm) 1 as Pipe Bushing 2
76 Butterfly Cable (3115mm) 1 26 Support Tube 2
7 C-clip 5 97 Foot Tube 1
78 Triceps Rope 1 28 Tube Plug 60x30 2
79 & Chain 1 29 Parallel Support 1
80 Lat Bar 1 100 Lat Bar 1
81 Bar Grip 2 101 Left Support Tube 1
82 15 Chain 1 102 Right Support Tube 1
B3 Small Bar Set 1 103 Vertical Tube Bar 2
84 Bushing ©38x5x027x26 2 104  Bushing 2
85 Small Bar Tube 1 105 Pipe Grip 2
86 Grip 4 106 Armn Cushion 2
87 Ankle Strap 1 107 Pull Handle 1
88 Rar Base Frame 1 108 Back Pad 1
B89 Base Frame 1 10 Hex Bolt M8x65 4
20 Upper Frame 1 m L-Pin 1

Vertical Frame 1

91
ASSEMBLY INSTRUCTIONS

NOTE!

1. Washers are pushed at two ends of bolts.
2. Some parts has been assembled at the factory.

3. Itis strongly recommended this machine to be assembled by two or more people to avoid possible.

#14 010 10pcs

#20 M10 8pcs

#49 M10X20 - 2pcs

#31 M10x30 - 4pcs

#32 M10x70 - 2pcs

N0 @

STEP 1




. Insert the Guide Rode (#1) into the holes on the Main Base Frame (#88). Secure it with 2x Allen Bolt
M10*20mm (#49) and 2x Washer ®10 (#14). Push the Rubber Dumper (#55) onto the Guide Rods (#1).

. Attach the Rear Base Frame (#29) to the Front Base Frame (#89) and Main Base Frame (#88). Secure it with
2x Carriage Bolt M10*90mm (#31), Aircraft Nut M10mm (#20) and 4x Washer ®10 (#14).

. Attach the Front Vertical Frame (#2) to the Front Base Frame (#89). Secure it with 2x Washer ®10 (#14) and 2x
Aircraft Nut M10mm (#20), 2x Carriage Bolt M10*70mm (#32) and Bracket (#22).

. Attach the seat support tube (#3) to the Front Base Frame (#89), secure with 2x Washer ®10 (#14) and 2x
Aircraft Nut M10mm (#20), 2x Carriage Bolt M10*70mm (#32).

. Attach the Left and Right Base Tube (#96) to the Front Base Frame (#89). Secure it with 2x Carriage Bolt
M10*90mm (#31), 4x Washer ®10 (#14) and 2x Aircraft Nut.

#14 @10 - 4pcs

#20 M10 - 2pcs

#49 M10x20 - 2 pcs

#31 Carriage Bolt M10x90 - 2 pcs

N3 @@

STEP 2

. Slide the 12 Weight Plates (#56) onto the Guide Rods (#1).
Note: The groove side faces down). Insert the Selector Rod (#57) through the centre hole.

. Slide the Selector Stem (#58) onto the Guide Rod (#1). Insert the L- shaped Pin (#111).

3. Attach the Upper Frame (#90) to the Guide Rods (#1). Secure it with 2x Allen Bolt M10*20mm (#49) and 2x
Washer ©10 (#14).

. Secure the Upper Frame (#90) to the Front Vertical Frame (#2) with 2x Carriage Bolt M10*90mm (#31), 2x
Washer ©10 (#14), Bracket (#22) and 2x Aircraft Nut M10mm (#22).



—_

#14 010 - 8pces

#20 M10 - 5pes

J #19 M6X35 - 2pcs

#28 M10x90 - 2pcs

.
@ #18 M6 - 2pcs
-.

#39 08 - 2pcs

#67 M10x65 - 2pcs

/ #69 M10x110 - 1pc

#54 M8x85 - 2pcs

STEP 3

. Attach the Front Press Base (#9) to the Upper Frame (#90). Secure it with 1x Long Axle (#11), Enlarged

Washers(#27) and Aircraft Nut M10mm (#20).

. Slide a Butterfly Foam Roll (#36) onto the Butterfly arm (#16) and (#15). Attach the 2x Front Press Handle (#23)

to the Left & Right Butterfly (#16 & #15) with Allen Bolt M10*90mm (#28) and Washer ®10 (#14).
Attach the Butterfly arm (#16) and (#15) to the Front Press Base (#9), secure them with Butterfly Bushing (#26),
Aircraft Nut M6mm (#18) and Lock Ring (#17), Bolt M6*35mm (#19).

. Attach the Pulley Bracket (#68) to the Front Vertical Frame (#2), secure with Hex bolt (#69), Washer (#14) and

Aircraft Nut M10mm (#20). Attach the pulley bracket (#70) to the (#68), secure with Hex Bolt M10x65 (#67),
Washer (#14) and Aircraft Nut M10mm (#20).

Attach the Back pad (#53) to the Front Vertical Frame (#2), secure with Hex Bolt M8x85 (#54), ®8Washer
(#39).



#14 010 - 6pcs

#20 M10 - 3pcs

#49 M10X20 - 2pcs

#31 MI0x90 - 2pcs

#33 M10x70 - 1pcs

. Attach the Main Seat Support (#4) to the Front Vertical Frame (#2). Secure it with Washer ®10 (#14) and
Aircraft Nut M10mm (#20), Carriage Bolt M10*90mm (#31), and Plate (#22).

. Attach the Main Seat Support (#4) to the Front Base Frame (#3). Secure it with Washer ®10 (#14) and Aircraft
Nut M10mm (#20), Hex Bolt M10x70.

. Attach the Leg Developer (#45) to the Main Seat Support (#4). Secure it with a Leg Developer

Axle (#47), Allen Bolt M10*20mm (#49) and Washer ®10 (#14).

. Attach Lock Knob (#34) to Main Seat Support (#4). Insert the Tube (#41).



42 38

#39 08 - 4pcs

93 6? #40 M8x40 - 2pcs

STEPS ﬁ) #43 MBXI16 - 2pcs

. Place the Seat (#38) onto the Seat Stand (#37). Secure it with Allen Bolt M8*40 (#40) and Washer®8 (#39).
Insert the Seat Stand (#37) into the Main Seat Support (#4). Secure it with Lock Knob (#34).

. Attach the Arm Curl Pad (#42) to the Arm Curl Stand (#41). Secure it with Allen Bolt M8x16mm

(#43) and Washer ®8 (#39).

. Insert 2x Foam Tubes (#50) halfway through the holes on the Leg Developer (#45) and the Main Seat Support
(#4), push Foam Rolls (#51) onto the Foam Tubes (#50) from both ends. Plug the 4x Foam Roll End Caps (#52)
onto the ends.

. Attach the Foot Plate (#93) to the Front Base Frame (#89), secure with Tube (#94), then plug the two Caps
(#95).



@ #14 010 - 12pcs

#20 MI0 - 7pcs

#21 MI0X175 - 1pc
/ 20 4

Q? #59 M10x45 - 6pcs

33B0mm

STEP 6

1. Feed the Lat Cable (3380mm)(#75) through 7x Pulley (#63) as shown in image following, secure with 12
Washers ®10 (#14), 6 Hex BoltsM10x45 (#59), 1 Hex Bolt M10x175(#21), 7 Nut M10 (#20), 2 Pulley plate
(#65). Connect the end which is bolt to the (#57).

dNamm

@ #14 10 - 6pcs
@ #20 M10 - 3pcs

G?#EQ M10x45 - 3pcs

STEP 7

1. Connect the Butterfly Cable (3115mm) (#76) to Right Butterfly (#16) and Left Butterfly (#15) as shown in image,
secure with 1 Pulley Set(#64), 3 Pulley (#63), 3 Hex Bolts M10x45 (#59), 6 ®10 washers (#14), 3 Nuts(#20).



4215mm

@ #14 MO - 16pcs
@ #20 MI0 - 8pcs

y #58 M10x45 - 7pcs
STEP 8 6?) #67 M10xB5 - 1pe

1. Fix the Triceps Cable (4215mm) (#74) as shown in image, secure with 2 Pulley Set(#66), 8 Pulley (#63), 7 Hex
Bolts M10x45 (#59), 1 Hex Bolt M10x65 (#67), 16 ®10 washers (#14), 8 Nuts(#20).



61

88

> g, 6? #49 MIOX20 - 1pc
oG Nl
83

. Attach Right Weight Plate Cover (#60) and (#61) to frame (#88) and (#90), secure with 2 M10x20 (#49), 2
Washers®10 (#14) .
. Attach Lat Bar (#80) to the Lat Cable (3380mm) (#75) though 6 Chains (#79) with 2 C-clip (#77).

3. Attach Small Bar Set (#83) to the Triceps Cable (4215mm) (#74) though 15 Chains (#82) with 2 C- clip (#77).
4. Attach Triceps Rope (#78) to the Triceps Cable (4215mm) (#74) with 1 C-clip (#77).



#14 (10 - Bpes

#20 M10 - Spcs

#49 MI0X20 - 2pcs

#31 M10x20 - 2pcs

HE7 M10xE5 - 1pc

NSy

STEP10

1. Connect the parallel bar diagonal support pipe (91 #) with 2 flat gaskets 10(14 #) and 2 locknut M10(20 #) to
the pre-installed carriage bolt M10x70(32 #) on the rear floor frame (extension)(88 #).

2. Two carriage bolts M10x90(31 #) , two flat gaskets 10(14 #) , two locknut M10(20 #) , and one side splint b (92
#) are used to connect the parallel bar support-high tension bend (99 #) , the parallel bar bracing pipe (91 #)
and the upper beam frame parallel bar sandbag (90 #).

3. Insert Keola handle (100 #) into parallel Bar support-high stretch bend (99 #) and lock with 4
flat gaskets 10(14 # ), 2 pan heads inner hexagon bolt M10x20(49 #) , 1 pan heads inner hexagon bolt
M10x65(67 #) , 1 locknut M10(20 #).



#14 M0 - Bpcs #72 MB8x10 - 4pcs

FENK)- pe= #54 M8x8S - 2pcs

#110 M8xES - 4pcs

#31 M10x90 - 2pes

#3908 - Bpcs

@\ \

STEP M #33 M10x70 - Ipc

9
®
@) #49 MI0X20 - 2pcs
2
&

. Attach the Left Dip Arm (#101) and the Right Dip Arm (#102) to the Vertical Frame (#91). Secure it with 1x
Carriage Bolt M10*70mm (#33), 2x Washer ®10 (#14), 1x Aircraft Nuts M10mm (#20). Connect the two arms
(#101) and (#102) together by 4 Hex Bolts M8x10 (#72), 4 washers ®8 (#39), 1 Plate (4 holes) (#71).

. Plug the Handle Bar (#103) into the hole of Right Dip Arm (#101) and (#102) with 2 Hex bolts M10x20 (#49).

3. Attach the Arm Pad (#106) to the Right and left Dip Arm. Secure it with 4 Allen Bolts M8*65mm (#110), 4x

Washer®8 (#39).

. Attach the Padded Back Support (#108) to the Vertical Frame (#91). Secure it with 2x Allen Bolts M8x85mm
(#54), 2x Washer ®8 (#39).

. Attach the Foot Stand (#97) to the Vertical Frame (#91). Secure it with 2x Carriage Bolt M10 x 90mm (#31),
bracket (#22), 2x Washer ®10 (#14), 2x Aircraft Nuts M10 (#20).



STEP12

1. Attach 1x Arch Frame (#3) to the Front Vertical Stand (#2). Secure it with 1x Carriage Bolt M10 x 70mm (#14),
2x Washerg10 (#12) and 1x Allen Bolt M10mm (#13).

2. Attach the 1x Base Frame (#1) to the Front Vertical Stand (#2). Adjust the height and secure it with 1x
Adjustable Position Foam Tube (#10) and 1x Lock Knob (#11).

3. Push 4x Foam Rolls (#8) onto Long Foam Tube (#7) and Adjustable Position Foam Tube (#10).

4. Put Plus (#9) onto the two ends of Long Foam Tube (#7) and Adjustable Positional Foam Tube (#10).

5. Check that all the parts is tight.

EXERCISE GUIDE

PLEASE NOTE

Before beginning any exercise program, consult your physician. This is important especially if you are over the age
of 45 or individuals with pre-existing health problems.

The pulse sensors are not medical devices. Various factors, including the user's movement, may affect the
accuracy of heart rate readings. The pulse sensors are intended only as an exercise aid in determining heart rate
trends in general.

Exercising is great way to control your weight, improving your fithess and reduce the effect of aging and stress.
The key to success is to make exercise a regular and enjoyable part of your everyday life.

The condition of your heart and lungs and how efficient they are in delivering oxygen via your blood to your
muscles is an important factor to your fitness. Your muscles use this oxygen to provide enough energy for daily
activity. This is called aerobic activity. When you are fit, your heart will not have to work so hard. It will pump a lot
fewer times per minute, reducing the wear and tear of your heart.

So as you can see, the fitter you are, the healthier and greater you will feel.



WARM UP

Start each workout with 5 to 10 minutes of stretching and some light exercises. A proper warm-up increases your
body temperature, heart rate and circulation in preparation for exercise. Ease into your exercise.

After warming up, increase the intensity to your desired exercise program. Be sure to maintain your intensity for
maximum performance. Breathe regularly and deeply as you exercise.

COOL DOWN

Finish each workout with a light jog or walk for at least 1 minute. Then complete 5 to 10 minutes of stretching to
cool down. This will increase the flexibility of your muscles and will help prevent post-exercise problems.

WORKOUT GUIDELINES

HEART RATE
#
200
180
160 -
-l MAXIMUM
140
TARGET ZONE a9
120
_ 70%
100 T T T mm-—l
~~~----H CcOoO0LDOWN
80
20 25 30 35 40 45 50 55 60 65 70 75 AGE

This is how your pulse should behave during general fitness exercise. Remember to warm up and cool down for a
few minutes.

FAQ

Q: Where can | find the latest version of the user manual?



A: The latest version of the user manual can be found on ourwebsite at www.lifespanfitness.com.au.

Q: What should I do if ’'m missing any parts?

A: If you feel like you're missing any parts, please double-check your equipment. If you still can’t find the missing
parts, please contact our customer support for assistance.

Documents / Resources

coRTEX"
GS-6 MULTISTATION

USER MANDAL

CORTEX GS-6 Gym Multistation [pdf] User Manual
GS-6 Gym Multistation, GS-6, Gym Multistation, Multistation

References

« @ Fitness Equipment for Home & Work | LifeSpan Fithess — LifeSpanFitness

« ¥ Product Support Forms — Lifespan Fitness
« ® Manual-Hub.com - Free PDF manuals!

« # Home | Consumer Law
« ¥ Lifespan Fitness | Treadmills, Cardio and Strength Equipment
« ¥ Warranty & Repairs - Gym Equipment — Lifespan Fitness

« ¥ Product Support Forms — Lifespan Fitness
« ® Manual-Hub.com - Free PDF manuals!

« User Manual

Manuals+, Privacy Policy

This website is an independent publication and is neither affiliated with nor endorsed by any of the trademark owners. The "Bluetooth®" word mark and logos are registered trademarks owned by Bluetooth
SIG, Inc. The "Wi-Fi®" word mark and logos are registered trademarks owned by the Wi-Fi Alliance. Any use of these marks on this website does not imply any affiliation with or endorsement.


https://manuals.plus/m/2b33d02cbe49eec9190e221d1d96e777aef0f5a68c53e427200ed87e81694f62
https://manuals.plus/m/2b33d02cbe49eec9190e221d1d96e777aef0f5a68c53e427200ed87e81694f62_optim.pdf
http://lifespanfitness.com
http://lifespanfitness.com.au/warranty-form
http://manual-hub.com/
http://www.consumerlaw.gov.au
http://www.lifespanfitness.com.au
http://www.lifespanfitness.com.au/warranty-repairs
https://lifespanfitness.com.au/warranty-form
https://manual-hub.com/
https://manual.tools/?p=11914459#MTA0LjI4LjIwMi4xNzg7Ozs7
https://manuals.plus/
https://manuals.plus/privacy-policy

	CORTEX GS-6 Gym Multistation User Manual
	CORTEX GS-6 Gym Multistation
	Specifications
	Product Usage Instructions
	CARE INSTRUCTIONS
	PARTS LIST
	Description
	ASSEMBLY INSTRUCTIONS
	EXERCISE GUIDE
	FAQ
	Documents / Resources
	References



